
FUVF 2000/4000

Reservedelsliste
Spare parts list
Ersatzteilliste
Onderdelenlijst
Liste de pièce de rechange
Lista dei pezzi di ricambio



2



Spare parts list / FUVF 2000/4000. Date: 2001, 07

Fig. Serial no. Part no. Pieces Notes

1 105 070 120 Bolt M16 x 120 mm
2 100 331 082 Conic springwasher M16 DIN6796
3 105 070 019
4 105 070 033
5 105 070 059

6 100 316 003 Lock nut M8
7 105 070 030
8 105 070 112
9 100 401 032 Ball bearing 6205-2RS

10 100 304 033 Set screw M12 x 35 mm

11 105 070 117
12 105 070 109
13 105 070 115
14 105 070 111
15 100 306 014 Set screw M8 x 15 mm

16 105 070 104
17 100 316 005 Lock nut M12
18 105 070 116
19 100 333 003 Split pin ø4 x 25 mm
20 100 316 038 Slotted nut M16

22 105 070 024
23 105 070 012
24 100 316 026 Lock nut M14

105 070 106 Repair kit. Fig. 16+18+24+44
25 100 414 009 Plast plug 60 x 60 x 5 mm

26 105 077 014 FUVF 2002
27 105 077 030 FUVF 2004
28 100 306 045 Bolt M12 x 45 mm for FUVF 2002
29 100 316 005 Lock nut M12
30 100 304 033 Set screw M12 x 35 mm

31 100 316 005 Lock nut M12
32 100 316 005 Lock nut M12
33 100 306 046 Bolt M12 x 50 mm
34 105 077 023 FUVF 4004/6 right
35 105 077 072 FUVF 4008 right

36 105 077 075 FUVF 4012 right
37 105 077 028 FUVF 2007
38 105 077 056 FUVF 4209/11
39 105 077 010 FUVF 4313/15
40 105 077 011 FUVF 4004/6 left

41 105 077 074 FUVF 4008 left
42 105 077 077 FUVF 4012 left
43 100 304 033 Set screw M12 x 35 mm for FUVF 2004
44 100 308 044 Set screw M14 x 40 mm
45 105 077 017 Pin ø20 x 192 mm

46 100 333 008 Split pin ø8 x 40 mm
47 105 077 034
48 100 331 009 Flat washer M20
49 105 077 032
50 105 077 019 Spacer ø27/22 x 122 mm

51 105 077 033
55 105 073 010
56 101 000 064
57 100 306 095 Bolt M16 x 140 mm
58 105 077 093

59 100 316 005 Lock nut M12
60 100 306 044 Set screw M12 x 40 mm
61 105 073 009
62 100 331 021 Flat washer ø35/17.5 x 3 mm
63 100 316 006 Lock nut M16

65 100 306 056 Set screw M16 x 45 mm
66 105 077 060
67 100 316 006 Lock nut M16

3



105 077 080 05.07.01


